

Battery Test Report

No. : QR/ZJ-JL-ZL-006A-02-1D-007

Client	Hungary		Product Model	SP-LFP200AhA	Batch Number	ZJ-1112-7	
Norm	182*68.5*283		Colour	black	Amount	8	
Date of Manufactur	2011.11		Test Date	2011.12.03			
Test Item	Pection Instrument	Definition	Amount of inspection	Test Standard	Test Results	Verifier	Test Conclusion
Appearance	Visual	/	100%	Polarity clearly, No weeping, no inflation	Polarity clearly, No weeping, no inflation	QC20	合格
Internal Resistance (mΩ)	BVIR	0.01	100%	≤0.60	≤0.60	QC20	合格
Capacity (Ah)	Formation Testing	0.1	Less than 500 pump 5> 500 pump 10	≥200.1	≥200.1	QC20	合格
Voltag (V)	Digital multimeter	0.001	100%	≥3.200	≥3.200	QC20	合格
Weight (kg)	Electronic said	0.1	2%	5.6±0.1	5.64-5.67	QC20	合格
Thickness (mm)	Digital calipers	0.01	2%	68.50±2	67.52-67.75	QC20	合格
Packing mark	Visual	/	100%	Product name, quantity, name of manufacturer, address, zip code	Conform to	QC20	合格
Packing	Visual	/	100%	Moisture proof vibration, packing list, instructions for use	Conform to	QC20	合格
Checker	QC20						
Person Approving	Hlu wen shuai						

Quality Department

Sinopoly Jilin New Energy Technology Co, Ltd

December 3, 2011

